3"BENCH GRINDER PARTS DIAGRAM




GB801 Bench Grinder Spare Parts List

5B

10
11
12
13
14-
15

16

20
21
22
23
24

25

26
277
28

29

30 -
31

6A

17
18
19

Makita No. Description

ALVO(i)VCV)OO144M Ph|I|p screw
ALO00001 07 Philip screw
ALOCOOOOS? | Lef} wheel 00\;;

- AL00000058 | I type Hex nut
AL00000182 Inner Grlnderﬂange

/; ;7260 Gnndln_g \j'vheel(WA 766#)

AL000001-1"1__ Philip screw
AL000001 32 Standard spnng washer
AL00000064 | l:ef{ wheel gua;d_o_nner)
ALOOOOO114V 7 thtlePh|Iip screw
A[OOOOOOGS Cord- p;ess clip o
ALOOOOO_(_)EJE_ Lamp cover baeei
ALO0000009 |Lamp holder fxed nut
ALOOOOOO‘IS? | Bulb
ALE)EbEdO‘IO Strain rellef -
ALOOOO(;i (54_-_ﬂp screw .
 AL00000105 |Philip screw
ALOOOdOOﬁ 17 Lamp eover a_ss; -
ALOB&)(JOQ Lam;;\s;m ]
ALO0000121 [Itype Hex nut

| AL00000066 Left epaxh|eld -
ALOOO70070‘IE? Eyesh|eld ase; --------
ALOOOOOO‘I 5 |Left e;;_h_l;d mountlnp 7r07d7
ALOOOOO’Ié? i lélat-Washer -
AL000001 33 Stand;'d;pnng washe-r_m_“
ALOdOE)Ojl 175 N Hex Bo[t
AL00000014 Eyeshleld Locked knob

| ALO_(;OBOE)GT Left work rest
AL000001 28 n;{ ;Vasher -
AL000001 18 7 Hex Bolt _
AL00000074 Left end cap -

M4X12

NI5X51
M5X55

M16Left

M5X1 2

flat washer6

M6X30

Specification

flat washer5

flat washerﬁ

fiat washer8

©205X19Xp15.88

NS

TN L}-P-II\J

N

-

B

Qty




32
33
34
35A
36
37
388
39
40D
41B
.
43

44

45
46 -
a7
48
49A
SOA
51

52

53
54
55
56
57
58

59

60
61
62
63
64

AL00000073
AL00000101
AL00000026
ALOOOOO171
ALOOOOO103
AL00000131
ALOOOOB]&A
AL00000022
ALOOOOO190
AL00000191

ALO0000135

ALOOOOOOBQ

ALOOOOO1 26
AL00000068

AL00000146
ALOOOOO’I 22

ALOOOOOOZQ

AL00000099

AL000001 68

AL0000003’1

AL000001 20

ALOOOOO1 34

AL000001 12

ALOOOOO‘] 30
AL00000083

AL00000081
ALOOOOOOSO

AL00000038
ALOOOOOOS?

ALOOOOOO?Q

AL00000085
AL00000084
A 47254

Flat Washer

Capacrtor support

Coolant tray plate assy

wave spring yvasher
ball bearrng

Cord clip

Wrre wrth plug

Phrlrp screw

Standard sprrng washer
Motor housrng

Wrre bushlng

Stator

Rotor

Roll Prn ”

R|ght end cap

Flat Washer

Phllrp Screw
I type Hex nut

Capacitor

Switch
Swutch board
| type Hex nut

Tooth Locked Washer

Phrllp Screw

Ru bber foot

Coolant tray
|Right
frod

Magnifying glass Assy

R|ght spark shleld

Right work rest

nght wheel guard(lnner)

Grrndlng wheeI(GC 120#)

M8

Blg Flat Washer

eyeshield mounting|

D47
180204

3X8

flat washer5

M5X142

1 0uF."450V
HY1 2

flat washer 4

flat washer4

9205X19X15.88

NSRS

w




65
66

67A

68
73
74
75
76
776G
78A
79

80

81.

AL00000078
ALOOOOdd??
ALOOOOO 1 92
ALbeOOOTS
ALOOOO&’;‘I 7577

ALO0000108

AL00000087
ALO0000086

AL00000167

ALO0000088
AL00000147
AL00000180

ALO0000181

EYESHIELD

| type Hex nut
Right wheel cover

Cord Clip Plate

Base

Hex Bolt

Philip Screw

Hex wrench |

Hex wrench [l

MANUAL-ERO 8

Package

Strain relief

Wheel Flange

M16

M5X10
Zinc plating M4X8




